
Veolia Richmond Annual Operating Report 2017 
 

1 
 

 
 

Preserving the Health and Safety of the Greater Richmond Community 
and Environment 

 
Secondary Clarifier Rehabilitation 

One of several current major treatment plant construction projects  
 
 

 

 
 
 

 
May 31, 2018 

 
ANNUAL OPERATING REPORT 

2017 
 
 
 

RICHMOND WASTEWATER TREATMENT PLANT - 
 

SANITARY AND STORM WATER COLLECTION SYSTEMS 
 

CITY OF RICHMOND, CALIFORNIA 
 

 



Veolia Richmond Annual Operating Report 2017 
 

2 
 

 
 

RICHMOND, CA WASTEWATER TREATMENT PLANT 
 

ANNUAL OPERATIONS REPORT 
January 1, to December 31, 2017 

 
Prepared by 

 
Veolia North America 

 
 
TABLE OF CONTENTS 
 
 
SAFETY PROGRAM STATUS / REVIEW:..........................................................................3 
WASTEWATER TREATMENT PLANT PERFORMANCE STATUS / REVIEW: .....................3 
COMPLIANCE SUMMARY STATUS / REVIEW: .................................................................5 
ODORS AND H2S:.………….…………………………..……………………………………………6      
MAINTENANCE STATUS / REVIEW: ................................................................................7 
CAPITAL PROJECTS MANAGEMENT / REVIEW: ........................................................... 10 
LABORATORY STATUS / REVIEW: ................................................................................ 12 
WASTEWATER COLLECTION AND STORM WATER SYSTEM STATUS / REVIEW: ........ 13 
COMMUNITY: ................................................................................................................ 18 
PROJECT SUPPORT STATUS / REVIEW:  ..................................................................... 19 
OPERATOR CERTIFICATION STATUS / REVIEW: ......................................................... 19 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



Veolia Richmond Annual Operating Report 2017 
 

3 
 

SAFETY PROGRAM STATUS/REVIEW: 

 
Safety Achievements  

• Veolia Richmond has had no lost time safety incidents since October 7, of 2008.  There was a 

single OSHA recordable safety incident in 2017 and prior to that none since November of 

2014.  In July an employee suffered a minor elbow injury during an after-hours service call 

while exiting a Vactor truck; there was no lost work time involved.   

• Plant staff conducted all of the required Veolia Water monthly safety training as well as 

specialized safety training from outside providers.  Additionally staff held frequent internal 

departmental safety tailgate meetings. 

• Completed all required monthly internal safety inspections and also audited by Veolia’s 

Regional Safety staff.  

• Plant staff participated in the Great California Shakeout earthquake preparation drill in 

October.  The drill was coordinated by Veolia regional safety management staff with many of 

the company’s West Region sites participating.  

 

WASTEWATER TREATMENT PLANT PERFORMANCE STATUS/REVIEW 

 
2017 Operational Status and Statistics:   

• 2.658 billion gallons of wastewater was treated through the Richmond WPCP and discharged 

into San Francisco Bay in 2017.  44% or 1.165 billion gallons was treated during the first three 

months of the year, an extremely wet period.  By comparison, the total volume treated in 2016 

was 2.431 billion gallons.  The increase in discharge in 2017 over 2016 was 227 million gallons 

or 9% and resulted from the high, rain induced plant flows mentioned previously.  During the 

first three months of 2017 25.56 inches of rain fell (just over the annual average) according to 

the rain gauge at the Richmond WPCP.  Rainfall in 2017 was 32.25 inches and in 2016 the 

total was about 30.18 inches; the annual average is about 25 inches.  Average plant flow was 



Veolia Richmond Annual Operating Report 2017 
 

4 
 

7.28 million gallons per day (MGD) in 2017 and 6.66 MGD in 2016.  

o 9.34% of biochemical oxygen demand (BOD) was removed  

o 94.6% of total suspended solids (TSS) were removed 

Operational Improvements Implemented and Noteworthy Activities Included: 
• The most significant operational upgrade in 2017 was the complete rehabilitation of the 

treatment plant’s # 1 Secondary clarifier.  

• Veolia’s CPM (Capital Projects) group with plant operations support and Central Sierra 

Electric (prime subcontractor) nearly completed the full replacement of the plant’s electrical 

infrastructure.  (The replacement project includes primary and secondary electrical systems 

and is expected to close out in the first quarter of 2018).  Two scope additions for the electrical 

project were plant lighting improvements and installation of a plant wide fiber optic network.  

Both were completed.     

• City street sweeper fleet has been successfully relocated off the treatment plant grounds and 

to a specially constructed maintenance area adjacent to the plant.   

 

Operational Challenges Included: 

• Continuing to operate facility lacking functional grit removal system  

• Significant failure of the DAFT skimmer/collector drive in May of 2017.  The DAFT process is 

used to remove and thicken solids from the secondary system; there is no redundancy for the 

unit.  Its drive assembly suffered a break due to corrosion; the tank was drained and the drive 

column welded back together as a temporary repair.  The system was scheduled for 

replacement during 2017 but the project has been delayed for lack of funding. Ultimately the 

DAFT system will be replaced with a different technology known as rotary drum thickeners.  

The DAFT system continues to operate but the concern remains of a process failure.  

• Maintenance needs of the automatic bar screen.  Currently there is no redundancy for this 

piece of equipment though that will change with construction of the new plant headworks.  

• Difficulty with the automated dechlorination system (process that removes chlorine from 

effluent prior to discharge).  The SBS (used for dechlorination) storage and feed system was 

scheduled for rehabilitation in 2017 and has been designated as a priority project; the project 

has been delayed due to the lack of funding.   

• Multiple aeration mixer failures and replacements during the year.  The system is due for 

replacement with alternative aeration technology.    

 

COMPLIANCE SUMMARY STATUS / REVIEW: 

NPDES 



Veolia Richmond Annual Operating Report 2017 
 

5 
 

There were no instances of non-compliance with the WCA/Richmond NPDES permit during 2017.   
 

Richmond WPCP 2017 Blending Summary  
As a result of rain and high treatment plant flows, there were nine blending events during 2017 

as noted in the Table 1.0 below (blending is the modified treatment plant process mode whereby 

more wastewater comes into the plant than can be treated by the biological process).  There are 

requirements in the NPDES permit regulating the Richmond WPCP to implement measures and 

activities to reduce blending events at the treatment plant. Table 1.0 also reflects the correlation 

between rainfall and blending over the past several years.  Primary treated flow is diverted around the 

biological processes then disinfected and blended with fully treated plant effluent. Generally speaking, 

about 40 million gallons per day (MGD) can be pumped into the treatment plant but only about half 

that volume (20 MGD) can receive full secondary treatment.  

 
Table 1.0  
 

Year Number of 
Blending Events 

Total Duration of 
Blending Events 

(hours) 
Volume of Blended 

Effluent (MG) 
Rainfall 1               
(inches) 

2014 6 188.2 92.84  29.49 (17% above 
normal) 

2015 2 9.8  1.57 10.79                          
(57% below normal) 

2016 8 151.6 78.45 30.18 (21% above 
normal) 

2017 9 431.6 194.85 32.25 (29% above 
normal) 

1Normal annual rainfall in Richmond is about 25 inches.  Rainfall data are taken from the manual rain gauge at the treatment 
plant.  The rainfall numbers have been changed slightly in this table to reflect calendar year total as opposed to the typical 
wet season (October thru March)/dry season format.  

 
 
2018-2019 Goals and Process Improvement Recommendations 

• Continue to evaluate and plan for converting from the Rockwell RS View platform to an 

Ignition or Wonderware operating system as the plant and collections (lift stations) SCADA 

operating platform.  An RFP has been developed; proposals will be solicited for the project 

however a funding source has not yet been identified.    

• Upgrade aeration system by converting to fine bubble diffused air or similar system (90% 

designed; awaiting funding with construction expected to begin in 2019) 

• Replacement/rehabilitation of the SBS (sodium bisulfite; removes chlorine prior to discharge) 

storage, distribution and feed system; (on hold pending funding)  

• Upgrade grit removal facilities (90% designed; awaiting funding with construction 



Veolia Richmond Annual Operating Report 2017 
 

6 
 

expected to begin in 2019 or 2020) 

• Secondary clarifier rehabilitation project; on schedule for 2018 completion 

• Primary clarifier rehabilitation project; added to plant priority projects and on schedule for 2018 

completion 

• Rehabilitation of 3 water distribution system (currently on hold)  

• Upgrade of plant security camera system; expected 2018 completion 

• Engineering evaluation of treatment plant site and grounds to eliminate storm water runoff 

(actually run on) from adjacent hillsides and properties (project is essentially complete with 
report pending) 

 
Odors and H2S Alerts 

Table 2.0 below shows the year over number of telephoned odor complaints to the treatment 

plant and call center from 2014 through 2017.  Telephoned odor complaints have averaged about 20 

over the past 4 years.  That number includes 36 calls in 2016 when nearly 60% percent where 

attributed to nearby odor sources.  In 2017 there were 22 calls and it is noteworthy that Webster 

Environmental Associates (Webster) completed an updated Treatment Plant Odor Evaluation.  

Webster has been conducting these odor evaluations about every 5 years since 2007.  The 2013 

report concluded that the primary clarifier and grit removal systems at the treatment plant are the 

sources of some 95% of odors from the facility.  They also concluded that there has been an increase 

in odor emissions since the study done in 2013.  That increase is at least partially attributable to the 

fact the facility (and process units) are 5 years old than when the last odor study was performed and 

many process units are overdue for replacement.       

 
 
Table 2.0                           Richmond, CA WPCP 
 

Year Number of Phoned in Odor Complaints 

2017 22 

2016 36*, ** 

2015 12 

2014 12 
 
*    4 calls in March were related to a flaring event at a refinery 

  
**  9 calls in September and 8 of 12 calls in October were associated with activities at the West County Landfill 

 

Table 3.0 shows the total tabulated H2S alerts measured at the treatment plant North, South 

and Brickyard Cove H2S monitors from 2014 through 2016.  In late 2017 the existing H2S monitoring 



Veolia Richmond Annual Operating Report 2017 
 

7 
 

network was decommissioned and as of this writing the number of alerts in 2017 is not available.  

Because most of the monitors in the old network had failed, alerts would not have been sent when 

H2S was present.  Hadronex, the past vendor for H2S monitoring discontinued providing this type of 

service and City staff contracted with an alternative vendor (Sonoma Technologies) for their 

equipment and services. (Plant North and South fence line H2S monitors are expected to be 

operational in the first quarter of 2018).    

 
Table 3.0      

H2S Alerts 
 

 2016 2015 2014 
 North South Brickyard North  South Brickyard North  South Brickyard 
December 0 0 0** 0** OOS OOS 0 1 OOS 
November 1 3 OOS OOS OOS OOS 5 7 0 
October 1 0 OOS OOS OOS 0 0 2 OOS 
September 2 1 0** OOS OOS 0 1 0 0 
August 0 0 OOS OOS 1** 0 1 1 0 